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SHIJIAZHUANG WALLY PLASTIC CO.,LTD .

NO.78,TONGDA ROAD,JINZHOU CITY,HEBEI PROVINCE 

052260, CHINA.

.

The following sample(s) was/were submitted and identified on behalf of the clients as : CLEAR VINYL GLOVES .

SGS Job No. : TP15-007148 - TJ .

Material Name : . PVC.

Date of Sample Received : . 09 Nov 2015.

Testing Period : . 09 Nov 2015 - 13 Nov 2015 .

Test Requested : . Selected test(s) as requested by client. .

Test Method : . Please refer to next page(s). .

Test Results : . Please refer to next page(s). .

Result Summary : .

Test Requested. Conclusion.

Specific migration of bisphenol-A( BPA) .. PASS.

. .
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This document cannot be used for publicity, without 

prior written approval of the SGS.

Approved Signatory .

Reabeca Zhou.

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Tianjin) Co., Ltd..
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Test Results : .

Test Part Description : .

Specimen No.. SGS Sample ID. Material

(claimed by the client).

Description.

SN1. TSN15-015050.002 PVC.translucent plastic glove .

Specific migration of bisphenol-A( BPA).

Test Requested : . In accordance with Commission Regulation (EU) No 10/2011 of 14 January 2011 with 

amendments to determine specific migration of bisphenol A. .

Test Method : . With reference to EN 13130-1: 2004, analysis was performed by HPLC-FLD. .

Sample 002.

Simulant Used : . 3% Acetic Acid (W/V) Aqueous Solution ..

Test Condition : . 40.℃  2.0.hr(s).

MDLTest Item(s). Max. Permissible 

Limit.

Unit. Test result.

ND.0.2.mg/kg.0.6.Specific migration of Bisphenol-A .

Notes :

(1) Test condition & simulant were specified by client. .
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Sample photo: .

TSNEC1501505002

TSN15-015050.002 .

SGS authenticate the photo on original report only .

*** End of Report *** .
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